
LEGEND: C - CONCRETE  |  ES - ENGINEERED STONE |  G - GLASS  |  GR - GRANITE  | M - MARBLE |  PT - PORCELAIN/TILE  |  Q - QUARTZITE  |  UC - ULTRA-COMPACT  

Parts # Description Qty

2316-33 Nozzle 1

2615-24 O-Ring [01.5x7) 1

2615-28 O-Ring (02x3) 1

2612-25 The outer plate 1

2612-12 The inner plate 1

2615-29 Screw (M5X12) 4

2615-30 Washer 12

2612-13-1 Disc Cover 1

2612-14 Retainer 1

2611-10 Felt Seal 1

2611-12 Gasket 1

2612-15-1 Gear Shaft (5/8-11) 1

2612-1 Key 1

6202LU Bearing 1

2611-13 Bevel Gear (23T) 1

2615-31 Wave Washer (012) 1

2615-32 Snap Ring (012) 1

619/8 Bearing 1

2615-33 Screw (M5X50) 2

2618-14 Angle Head 1

2615-4 Screw (M6x5) 1

2615-34 Screw (M5x25) 2

Parts # Description Qty

2612-22 Water pipe 1

2611-18 Wrench 1

2617-11-3 Body cover 1

2615-39 Valve seat 1

2617-12 Valve 1

2615-41 Valve spring 1

2611-19 Gasket 1

2618-17 End case 1

2616-23 Valve bush 1

2616-05 Water valve 1

2615-11 O-Ring (01.5X8) 1

2616-6 Nut 1

2618-7 Valve lever 1

2615-12 Spring 1

2615-13 Ball bearing (03) 1

2615-14 Screw (M3x8) 1

2615-42 Screw (M5x20) 4

2615-118 Ball valve 1

2615-129 Hose joint (PC12-02) 1

2611-60 Air pipe 1

2615-129 Hose joint (PC8-01) 1

2611-60 Water hose 1

Parts # Description Qty

2616-12 Clamp 1

2611-5 Exhaust cover 1

2617-5 Connector 1

2611-6 Exhuast hose 1

2615-30 Fast twist joint (PCF12-02) 1

2611-25 Oil spray 1

2616-103 Nut 1

2616-101 Nut 1

2616-102 Connector 1

2611-61 Bushing 1

2616-91 Tee joint 1

2615-6 Screw (M4x12) 1

2618-46 Exhaust knob 1

2615-55 Joint KLL8-01 1

2611-5 Water hose 2

2615-121 Throttle valve 1

2615-127 O-Ring (01.0x14) 1

2616-105 Quick coupling 1

2616-31 Plug 2

2615-127 O-Ring (01.0x14) 1

2616-105 Quick coupling 1

2616-31 Plug 2

Parts # Description Qty

TC8-15-5 Oil seal (TC8X15X5) 1

2312-3 Inner pipe 1

2618-15 Pipe-joint assembly 1

2615-35 Screw (M5X16) 2

2615-7 O-Ring (01.9X3.4) 2

2617-15 Pipe bush 2

2611-14 Gasket 1

2611-15 Spiral Bevel Pinion (16T) 1

6201 Bearing 1

608-2Z Bearing 2

2612-18 Front breaing case 1

2612-19 Cylinder 1

2615-9 Spring Pin (0.25X5) 2

2611-16 Rotor 1

2611-17 Vane 4

2612-20 Rear Bearing Case 1

2615-36 Governor 1

2618-16-1 Motor Housing 1

2615-37 Valve Pin (05x35) 1

2612-24 Throttle Lever 1

2615-128 Roll Pin (04X22) 1

2617-10 Grip 1

Item # RPMs

MVG45 10,000

Cyclone 
Pneumatic
Air Grinder

3232




